
Analysed for: Customer Name
ARPANSA Ref: UVR_24-0312

Sample Type: Polycarbonate Sample Colour: Clear
Analysis Date: Instrumentation: Varian Cary 60, s/n MY18270005

Description: Clear Polycarbonate Cover

The graph above shows the mean of the measured transmissions. 

UVR Transmssion and UVR Block (%)
% UVR: 1.47

% UVR Block: 98.5

Material Sample

UV-Visible Transmission Test Report

Sample Information

16/09/2024

Transmission Characteristics

Signatory Name
Technician: ____________________  16/09/2024             

Technician Name
Signatory:____________________         16/09/2024

The results in this report are applicable to the sample tested and may not apply to other batches of the same material or similar materials. If areas of measurement have diameters less than 
12mm there may be overlap with other colours causing increased standard deviation. It is a condition of the provision of these test results that you do not use the name of the Australian Radiation 
Protection and Nuclear Safety Agency (ARPANSA) or the Commonwealth of Australia, or any words, marks or devices which may imply a connection with ARPANSA or the Commonwealth of 
Australia, in connection with the promotion or sale of your products, unless ARPANSA has given express written authority to do so. This test report may only be reproduced in full and without 
alteration. Version 6.0 - 25/07/2019
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 619 Lower Plenty Road
YALLAMBIE   VIC   3085

E-mail: upf-testing@arpansa.gov.au     Web: http://www.arpansa.gov.au
Freecall: 1800 022 333 (a free call from fixed phones in Australia)

 Phone +613 9433 2309


